

TEST CERTIFICATE

NUMBER 221.Z.1510.055.EN.01 Worksheet: 21502018
DATE OF ISSUE 28th October, 2015

TEST SPECIMEN Sample corresponding to a furniture made with polyethylene resin, all according to the information provided by the client, and referenced by the same as:

➤ "MOBILIARIO POLIETILENO"

TEST Flammability testing for upholstered furniture according to resolution A.652 (16) of IMO (MARITIME FIRE SAFETY STANDARDS)

APPLICANT VONDOM, S.L.U.
AVDA VALENCIA 3
46891 PALOMAR (VALENCIA)

OBTAINED RESULTS According to the test results included on the report with reference 221.I.1510.055.ES.01 (date of issue: 28th October 2015), the sample previously described and referenced by the client as "MOBILIARIO POLIETILENO", shows no ignition, and therefore **PASS RESULT**, when exposed to sources of ignition of a cigarette and flame equivalent to a match, under the test conditions specified in the report

AUTHORIZED SIGNATORY



Signed.: Mr. Stephane García Malpartida
Head of Reaction to Fire Lab

The result of this /these certificate only refers to the object/s tested in AIDIMA
This document may not be partly reproduced without the express authorisation of AIDIMA

"AIDIMA is a member of INNOVAWOOD, the European Net for Forestry Industry innovation and the following members also belong to these institutions: CATAS (Italy), CTBA (France), CTIB (Belgium), CTIMM (Portugal), DTI (Denmark), FIRA (United Kingdom), LGA (Germany), TNO (Holland), TRÄTEC (Suede), VTT(Finland), SWOOD (Switzerland), HFA (Austria), ELKEDE (Greece) y UNIVERSITY OF ZAGREB (Croatia)"